—_— SINCE Document Number | Issue Date Rev. Date
WATER _ S '_ SPL82392 10/15/98 | 6/27/18

Drive Assembly for Eclipse™ CAFS
Service Parts List

Index:
Belt Guard Design Component See Page
Two-Piece Clutch and Belt 2,3
(Pumps built after December 8, 2008) | Mounting Bracket and Air Line 4,5
One-Piece Clutch and Belt 6,7
(Pumps built prior to December 8, . —
2008) Mounting Bracket and Air Line 8,9

Waterous Company 125 Hardman Avenue South, South St. Paul, Minnesota 55075 USA (651) 450-5000

When ordering repair parts, please supply pump serial number.




Clutch and Belt, Two-Piece Guard Design
Pumps Built After December 8, 2008

o, DESCRIPTION o DESCRIPTION
1 Driven sprocket 32 | Set screw, 3/8-24 x 3/4 in.
2 Drive sprocket 33 | Air clutch subassembly
3 Drive belt 46 | Hex hd screw, 8mm x 25mm
6 Idler sprocket 48 | Air clutch repair kit
7 Air clutch 60 | Air clutch rotating union repair kit
11 | Nylon tubing, 1/4, 10 in. 61 | Belt guard, two-piece design
12 | Sprocket retainer 65 |Waterous decal
18 |Hex hd screw, 16mm x 40mm 67 | Hex hd screw, 1/4-20 x 5/8 in.
19 | Lock washer, 16mm 68 | Plain washer, 1/4 in.
24 |Lock washer, 8mm
26 | Internal lock washer, 3/4 in.
27 |Bushing
29 Female elbow, 1/4 tube x 1/8 NPT
30  Pipe nipple, 1/8 x 4-1/2 in.
31 | Set screw, 3/8-24 x 3/8 in.

DRIVE ASSEMBLY FOR ECLIPSE CAFS
SPL82392
WATEROUS COMPANY
SOUTH ST. PAUL, MN 55075

PAGE 2 OF 9




# APPLY LOCTITE m242/243 (BLUEY 1

To THESE THREADS X
F 7 ,I‘ ) 29 © 30
! o5 I

APPLY TEFLOM TAPE
TO THREAD

APPLY LOCTITE #242/243
GBLUEI T( THESE THREADS

L USED PRIOR TO
] AME 27, 2018 ™~
26
= \K 27

CLEAN THREADS AND PRIME
AFFLY LOCTITE #271 REDY

TO THREADS

TOROGUE TO 200-2Z0 FT-LE

INSTALL N BOTH
SIDES OF REF. 1
BELT GUaRD

CLUTCH AND BELT

TWO-FECE BELT GUARD DESIGN
PUNMFS BULT AFTER DECEMBER & Z00&8)

DRIVE ASSEMBLY FOR ECLIPSE CAFS
SPL82392
WATEROUS COMPANY

SOUTH ST. PAUL, MN 55075
PAGE 3 OF 9



Mounting Bracket and Air Line, Two-Piece Guard Design
Pumps Built After December 8, 2008

REF.

REF.

NO. DESCRIPTION NO. DESCRIPTION
4 Idler plate 64 | Lower belt guard bracket

10 |1/4 tube, bulkhead union 66 | Hex hd screw, 3/8-16 x 1 in.
11 Nylon tubing, 1/4, 10 in.

13 |Lock washer, 7/16 in.

15 | Lock washer, 3/8 in.

16 |Hex hd screw, 3/8-24 x 5-1/2 in.

17 | Plain washer, 3/8 in.

20 |Hex hd screw, 3/4-16 x 1 in. or 3/4-16 x 1-1/4 in.

21 | Plain washer, 3/4 in.

22 | Lock washer, 3/4 in.

25 | Hex nut, 3/8-16

58 |Hex hd screw, 10mm x 20mm

59 |Lock washer, 10mm

62 | Upper belt guard bracket

63 | Middle belt guard bracket

DRIVE ASSEMBLY FOR ECLIPSE CAFS
SPL82392
WATEROUS COMPANY
SOUTH ST. PAUL, MN 55075

PAGE 4 OF 9




CLEAN THREADS AMD PRIME

APPLY LOCTITE =242/243 JELUE} TO
THREADS AT THE OF BELT ADJUSTHENT
TOROUE TO 200-220 FT-LB ——010 |

62
22

gl

REF. dé INSTALLED IN THIS HOLE
‘WHEN HOUNTED O & C30 SERIES|

REF, 10 MSTALLED TRANSMSSION WITH & *C DROF

B THS HOLE

REF, && INSTALLED N THIS HOLE
WHEM HOUNTED OM A (X0 SERIES|
TRAHSMSSION WITH & "8, ‘D%
‘E" OR T OROFP

UPPER BELT COVER BRACKETS
14) HOLES

REF. 0 INSTALLED N
THIS HOLE WHEN MOUNTED
ON C30 SERES TRANSHISSIONS

REF. 10 INSTALLED N
THIS HOLE WHEM MOUNTED
oM ¥ SERES OR C¥) SERIES

5 OR 59 COMMECTION TO —
./ 58 66 TRAMSMSSION, 15) HOLES
ROTATE BRACKET
LOWER BELT COVER MOUNTING BRACKET AMD AR LINE
BRACKET IMNSTALLATION TWO-PECE BELT GUARD DESIGH
BOTH SDES TrPICAL PUMFS BULT AFTER DECEMBER £ 20081

DRIVE ASSEMBLY FOR ECLIPSE CAFS
SPL82392
WATEROUS COMPANY
SOUTH ST. PAUL, MN 55075
PAGE 5 OF 9



Clutch and Belt, One-Piece Guard Design
Pumps Built Prior to December 8, 2008

o, DESCRIPTION o DESCRIPTION
1 Driven sprocket 26 | Internal lock washer, 3/4 in.
2 Drive sprocket 27 | Bushing
3 Drive belt 28 | Tube connector, 1/4 in.
6 Idler sprocket 29 | Female elbow, 1/4 tube x 1/8 NPT
7 | Air clutch 30 | Pipe nipple, 1/8 x 4-1/2 in.
9 Belt guard 31 | Set screw, 3/8-24 x 3/8 in.
11 Nylon tubing, 1/4, 10 in. 32 | Set screw, 3/8-24 x 3/4 in.
12 | Sprocket retainer 33 | Air clutch subassembly
15 | Lock washer, 3/8 in. 46 | Hex hd screw, 8mm x 25mm
17 | Plain washer, 3/8 in. 48 | Air clutch repair kit
18 |Hex hd screw, 16mm x 40mm 60 | Air clutch rotating union repair kit
19 | Lock washer, 16mm
23 | Socket hd screw, 8mm x 25mm
24 | Lock washer, 8mm
25 |Hex nut, 3/8-16

DRIVE ASSEMBLY FOR ECLIPSE CAFS
SPL82392
WATEROUS COMPANY
SOUTH ST. PAUL, MN 55075

PAGE 6 OF 9




AFFLY LOCTITE =371 RED -
TO THESE THREADS
TORDUE TO 200-220 FT-LB

OHE-PECE BELT GUARD DETIGH
FUMFS BULT PRIOR TO DECEHEER 8, 2008

= APPLY LOCTITE #2£2/343 (BLUE}
TQ THESE THREADS

28
PRIOR T0
I o,
APPLY TEFLOM TAPE
TO THREAD

TORDUE TO
140 FT LB

APFLY LOCTITE =242/243 WBLLED
TO THESE THREADS

DRIVE ASSEMBLY FOR ECLIPSE CAFS
SPL82392
WATEROUS COMPANY
SOUTH ST. PAUL, MN 55075
PAGE 7 OF 9



Mounting Bracket and Air Line, One-Piece Guard Design

Pumps Built Prior to December 8, 2008

o, DESCRIPTION o DESCRIPTION
4 Idler plate 59 | Lock washer, 10mm
5 Idler adjustment block
8 | Standoff
10 | 1/4 tube, bulkhead union
11 | Nylon tubing, 1/4, 10 in.

13 |Lock washer, 7/16 in.

14 | Hex hd screw, 3/8-16 x 3/4 in.
15 | Lock washer, 3/8 in.

16 |Hex hd screw, 3/8-24 x 5-1/2 in.
17 | Plain washer, 3/8 in.

20 |Hex hd screw, 3/4-16 x 1 in.

21 | Plain washer, 3/4 in.

22 | Lock washer, 3/4 in.

25 |Hex nut, 3/8-16

58 |Hex hd screw, 10mm x 20mm

DRIVE ASSEMBLY FOR ECLIPSE CAFS
SPL82392
WATEROUS COMPANY
SOUTH ST. PAUL, MN 55075

PAGE 8 OF 9




IDLER BLOCK AND ADJUSTMENT SCREW

REF. 10 INSTALLED
IN' THIS HOLE

15 OR 59

14 OR 5ﬂ

CONNECTION TO J
TRANSMISSION, (5) HOLES

BELT GUARD STANDOFFS
(4) HOLES

FROM
COMPRESSOR

N

PART OF 8
COMPRESSOR

(INSTALL ON QUTSIBE
OF REF 4 PLATE) T
C

1

0w

LUTCH

MOUNTING BRACKET AND AIR LINE

ONE-PIECE BELT GUARD DESIGN
(PUMPS BUILT PRIOR TO DECEMBER 8, 2008)

REF. 10 INSTALLED IN

THIS HOLE WHEN MOUNTED
ON Y SERIES OR C10 SERIES
TRANSMISSIONS

DRIVE ASSEMBLY FOR ECLIPSE CAFS
SPL82392
WATEROUS COMPANY
SOUTH ST. PAUL, MN 55075
PAGE 9 OF 9





